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-29.630 MHz -19.750 MHz | 200,000 kHz 6.50540 GHz -63.66 dBm -62.82 dB -22.85 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR441610G

Maximum power spectral density

Test Result
Test Freq Ru Ru Result : EIRP Limit .
Antenna . Gain Verdict
Mode (MHz) Size Index [dBm/MHZ] [dBm/MHz] | [dBm/MHZ]
52Tone+26Tone RU37+RU2 6.50 -4.11 2.39 <17.00 PASS
Ant6 5955
106Tone+26Tone RU53+RU4 6.39 -4.11 2.28 <17.00 PASS
52Tone+26Tone RU37+RU2 7.18 -4.11 3.07 <17.00 PASS
Antl7 5955
106Tone+26Tone RU53+RU4 7.20 -4.11 3.09 <17.00 PASS
| - 52Tone+26Tone RU37+RU2 9.86 -1.10 8.76 <17.00 PASS
tota
11BE20 106Tone+26Tone RU53+RU4 9.82 -1.10 8.72 <17.00 PASS
MIMO ANt6 6535 52Tone+26Tone RU37+RU2 5.20 -3.39 181 <17.00 PASS
nt
106Tone+26Tone RU53+RU4 5.71 -3.39 2.32 <17.00 PASS
52Tone+26Tone RU37+RU2 6.62 -3.39 3.23 <17.00 PASS
Antl7 6535
106Tone+26Tone RU53+RU4 6.99 -3.39 3.60 <17.00 PASS
52Tone+26Tone RU37+RU2 8.98 -0.38 8.60 <17.00 PASS
total 6535
106Tone+26Tone RU53+RU4 9.41 -0.38 9.03 <17.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR441610G

Test Graphs
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SPORTON LAB.

FCC RF Test Report

Report No. : FR441610G
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SPORTON LAB.

FCC RF Test Report

Report No. : FR441610G

< 802.11be EHT20 Large RU>

Maximum power spectral density

Test Result
Test Freq Ru Ru Result : EIRP Limit :
Antenna . Gain Verdict
Mode (MHz) Size Index | [dBmM/MHZ] [dBm/MHZz] | [dBm/MHZz]

3*996Tone RU4 -8.41 -4.11 -12.52 <17.00 PASS

Ant6 6105
3*996Tone+484Tone RU8 -8.49 -4.11 -12.60 <17.00 PASS
11BE320 3*996Tone RU4 -8.16 -4.11 -12.27 <17.00 PASS

Antl7 6105
MIMO 3*996Tone+484Tone RU8 -8.37 -4.11 -12.48 <17.00 PASS
3*996Tone RU4 -5.27 -1.10 -6.37 <17.00 PASS

total 6105
3*996Tone+484Tone RU8 -5.42 -1.10 -6.52 <17.00 PASS
11BESO Ant6 5985 484Tone+242Tone RU4 -1.57 -4.11 -5.68 <17.00 PASS
MIMO Antl7 5985 484Tone+242Tone RU4 -1.17 -4.11 -5.28 <17.00 PASS
total 5985 484Tone+242Tone RU4 1.64 -1.10 0.54 <17.00 PASS
11BE160 Ant6 6025 996Tone+484Tone RU4 -5.45 -4.11 -9.56 <17.00 PASS
MIMO Antl7 6025 996Tone+484Tone RU4 -5.79 -4.11 -9.90 <17.00 PASS
total 6025 996Tone+484Tone RU4 -2.61 -1.10 -3.71 <17.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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Test Graphs
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o ss. FCC RF Test Report Report No. : FR441610G

< 802.11be EHT20 Puncturing>

Maximum power spectral density

Test Result
Test Freq Ru Ru Result : EIRP Limit Verdic
Antenna . Gain
Mode (MHz) Size Index | [dBm/MHZz] [dBm/MHZ] | [dBm/MHZz] t
Puncturing 80M RU2 -8.80 -4.11 -12.91 <17.00 PASS
Ant6 6105 Puncturing 80+40M RU3 -8.32 -4.11 -12.43 <17.00 PASS
Puncturing 40M RU8 -8.81 -4.11 -12.92 <17.00 PASS
Puncturing 80M RU2 -8.29 -4.11 -12.40 <17.00 PASS
11BE320 .
MIMO Antl7 6105 Puncturing 80+40M RU3 -8.20 -4.11 -12.31 <17.00 PASS
Puncturing 40M RU8 -8.57 -4.11 -12.68 <17.00 PASS
Puncturing 80M RU2 -5.53 -1.10 -6.63 <17.00 PASS
total 6105 Puncturing 80+40M RU3 -5.25 -1.10 -6.35 <17.00 PASS
Puncturing 40M RU8 -5.68 -1.10 -6.78 <17.00 PASS
Ant6 5985 Puncturing 20M RU2 -1.20 -4.11 -5.31 <17.00 PASS
11BES8O
MIMO Antl7 5985 Puncturing 20M RU2 -0.73 -4.11 -4.84 <17.00 PASS
total 5985 Puncturing 20M RU2 2.05 -1.10 0.95 <17.00 PASS
Puncturing 40M RU2 -5.18 -4.11 -9.29 <17.00 PASS
Ant6 6025
Puncturing 20M RU8 -6.52 -4.11 -10.63 <17.00 PASS
11BE160 Puncturing 40M RU2 -5.54 -4.11 -9.65 <17.00 PASS
Antl17 6025
MIMO Puncturing 20M RU8 -6.88 -4.11 -10.99 <17.00 PASS
Puncturing 40M RU2 -2.35 -1.10 -3.45 <17.00 PASS
total 6025
Puncturing 20M RU8 -3.69 -1.10 -4.79 <17.00 PASS
Note: The Duty Cycle Factor and is compensated in the graph.
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Appendix B. AC Conducted Emission Test Results

: ) Temperature : 22~24°C
Test Engineer : |Yuki Tang : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

L= I s T RS S 5 T S8

e el
RO W

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
100 Level {dBuV) Date: 2024-05-15
a0
80
70
60 | FCC 15E_QP
50 FCC 15E_AVG
20
10
%015 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site 1 COO01-52

Condition: FCC 15E QF AC LISH 100063 L LINE

Over Limit Read LISN Cable
Fregq Lewvel Limit Line Level Factor Loss Remark

Mz dBuV dB dBuv dBuv dB dB

.15 25.10 -30.72 55.82 4.61 10.36 10.13 Average
0.15 36.30 -29.52 €5.82 15.81 10.3¢ 10.13 QP
0.18 26.65 -27.50 54.55 €.20 10.31 10.14 Average
.18 34.75 -29.B0 €4.55 14.30 10.31 10.14 QP
0.20 26.02 -27.52 53.54 5.40 10.47 10.15 Average
0.20 34.8B2 -2B.72 €3.54 14.20 10.47 10.15 QP
0.60 30.62 -15.38 46.00 10.30 10.1& 10.1¢ Average
0.60 41.92 -14.08 56.00 21.€0 10.le 10.1le QP
0.69% 20.91 -25.09 46.00 0.590 9.85 10.1€ mAverage
0.6% 32.11 -23.8B% 5&.00 12.10 9.85 10.1e QF
0.59 23.e2 -22.38 46.00 3.1% 10.27 10.1l¢e Average
0.%9% 34.%2 -21.08 56.00 14.49% 10.27 10.1l¢ QP

L

Sporton International Inc.
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. ) Temperature : 22~24°C
Test Engineer : |Yuki Tang : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
100 Level (dBuV) Date: 20240515
90
80
70
60 | FCC 15E_QP
50 | FCC 15E_AVG
405 b
B
30
1
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15E QP AC LISN 100063 N NEUTRAL
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBuVv dB dBuV dBuV dB dB
1 0.15 27.36 -28.64 56.00 7.10 10.13 10.13 Average
2 0.15 36.36 -29.64 66.00 16.10 10.13 10.13 QP
3 0.17 24.44 -30.42 54.86 3.81 10.49 10.14 Average
4 0.17 36.84 -28.02 64.86 16.21 10.49 10.14 QP
5 0.19 21.80 -32.26 54.06 1.30 10.35 10.15 Average
€ 0.19 30.50 -33.56 64.06 10.00 10.35 10.15 QP
7 0.55 28.60 -17.40 46.00 B8.30 10.14 10.16 Average
8 0.55 40.70 -15.30 56.00 20.40 10.14 10.16 QP
9 0.60 30.51 -15.49 46.00 10.20 10.15 10.1€ Average
10 * 0.60 41.21 -14.79 56.00 20.90 10.15 10.16 QP
11 1.00 21.48 -24.52 46.00 1.10 10.22 10.16 Average
12 1.00 35.58 -20.42 56.00 15.20 10.22 10.16 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




o ss. FCC RF Test Report Report No. : FR441610G

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity :  50%

Test Engineer : Wenbo Xiao
Temperature : 20 C~22C
Radiated Spurious Emission Test Modes
Mode Band FGal-rl]zd) Antenna Modulation Ch. | Freq. 22:: RU Remark
Mode 1 | U-NII-5 | 5.925-6.425 CDD 6+17 802.11a 1 5955 6Mbps - -
Mode 2 ' U-NII-5 | 5.925-6.425 | CDD 6+17 802.11a 45 6175 = 6Mbps - -
Mode 3 | U-NII-5 | 5.925-6.425  CDD 6+17 802.11a 93 6415 = 6Mbps - -
Mode 7 | U-NII-7 | 6.525-6.875  CDD 6+17 802.11a 117 6535 6Mbps - -
Mode 8 | U-NII-7 | 6.525-6.875 CDD 6+17 802.11a 149 | 6695 @ 6Mbps - -
Mode 9 | U-NII-7 | 6.525-6.875 CDD 6+17 802.11a 181 | 6855 | 6Mbps - -

Mode 13 | U-NII-5 | 5.925-6.425 CDD 6+17  802.11be EHT20 1 5955 MCSO - -
Mode 14 | U-NII-5 | 5.925-6.425 CDD 6+17 802.11be EHT20 45 | 6175 MCSO - -

Mode 15 | U-NII-5 | 5.925-6.425 CDD 6+17 802.1lbe EHT20 93 | 6415 | MCSO - -

Mode 19 | U-NII-7 | 6.525-6.875 CDD 6+17 802.11be EHT20 117 | 6535 MCSO - -

Mode 20 | U-NII-7 | 6.525-6.875 CDD 6+17 802.1lbe EHT20 149 | 6695 | MCSO Full RU -
Mode 21 | U-NII-7 | 6.525-6.875 CDD 6+17 802.1lbe EHT20 181 | 6855 | MCSO Full RU -
Mode 25 | U-NII-5 | 5.925-6.425 CDD 6+17  802.11be EHT40 3 5965 MCSO - -
Mode 26 | U-NII-5 | 5.925-6.425 CDD 6+17 802.11be EHT40 43 | 6165 | MCSO - -

Mode 27 | U-NII-5 | 5.925-6.425 CDD 6+17 802.11be EHT40 91 | 6405 MCSO - -

Mode 30 U-NII-7 6.525-6.875 CDD 6+17 802.1lbe EHT40 123 6565 MCSO Full RU ]

Mode 31 U-NII-7 6.525-6.875 CDD 6+17 802.1lbe EHT40 147 6685 MCSO Full RU .

Mode 32 U-NII-7 6.525-6.875 CDD 6+17 802.1lbe EHT40 179 6845 MCSO Full RU ;

Mode 36 U-NII-5  5.925-6.425 CDD 6+17 802.1lbe EHT80 7 5985 MCSO Full RU ;

Mode 37 U-NII-5 5.925-6.425 CDD 6+17 802.1lbe EHT80 39 @ 6145 MCSO Full RU ;

Mode 38 U-NII-5 5.925-6.425 CDD 6+17 802.1lbe EHT8O 87 @ 6385 MCSO Full RU ]

Mode 40 U-NII-7 6.525-6.875 CDD 6+17 802.1lbe EHT80 135 6625 MCSO Full RU ]

Mode 41 U-NII-7 6.525-6.875 CDD 6+17 802.1lbe EHT80 151 6705 MCSO Full RU .

Mode 42 U-NII-7 6.525-6.875 CDD 6+17 802.1lbe EHT80 167 6785 MCSO Full RU ;

Mode 45 U-NII-5 5.925-6.425 CDD6+17  002:11be 15 6025 MCSO Full RU ;
EHT160

Mode 46 U-NIl-5 5.925.6.425 CDD6+17  o02:11be 47 6185 MCSO Full RU ;
EHT160

Mode 47 U-NII-5 5.925-6.425 CDD6+17  oo21ibe 79 | 6345 MCSO Full RU ;
EHT160

Mode 48 U-NIl-7 6.525-6.875 CDD6+17  o02:11be 143 | 6665 MCSO Full RU ;
EHT160

Mode 50 U-NII-5 | 5.925-6.425 CDD 6+17 8£|_2|'T1312b§ 31 6105 MCSO Full RU ;

Sporton International Inc. (Kunshan) Page Number . Clof C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




SPORTON LAB.

FCC RF Test Report

Report No. : FR441610G

802.11be
Mode 51 U-NII-5 5.925-6.425 CDD 6+17 a0 63 | 6265 MCSO Full RU
Mode 64 U-NII-5  5.925-6.425 CDD 6+17 802.11be EHT20 1 5955 MCSO  Single RU 52/37
Mode 66 U-NII-5 5.925-6.425 CDD 6+17 802.11be EHT20 1 5955 MCSO @ Small RU 52+26
Mode 68 U-NII-5 5.925-6.425 CDD 6+17 802.1lbe EHT8O 7 5985 McCso Functuring 20M
Puncturing 40M
Mode 70 U-NII-5 5.925-6.425 CDD 6+17 802.11be HT160 15 6025 MCSO
Puncturing 20M
Mode 72  U-NII-5 5.925-6.425 CDD 6+17 802.11be HT160 15 6025 MCSO
Puncturing
Mode 74 U-NII5 59256425 CDDG6+17 802.11beHT320 31 6105 MCSO g uls Ui
Mode 76 U-NII-5  5.925-6.425 CDD 6+17 802.11be HT320 31 6105 MCSo Functuring 80M
Puncturing 40M
Mode 78  U-NII-5 5.925-6.425 CDD 6+17 802.11be HT320 31 | 6105 MCSO
Mode 80 U-NII-5  5.925-6.425 CDD 6+17 802.11be EHT80 7 5985 MCSO Large RU
' ' ' 484+242 @
Mode 82 U-NII-5  5.925-6.425 CDD 6+17 802.11be HT160 15 @ 6025 MCSO Large RU
: ' : 996+484 @
*
Mode 85 U-NII-5 5.925-6.425 CDD6+17  002:11be 31 6105 Mcso @~ -@rge RU996%3
EHT320
802.11be Large RU
Mode 86 U-NII-5 | 5.925-6.425 CDD 6+17 T30 31 6105 MCSO ool @
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Summary of each worse mode

Mode Modulation Ch. (T\;qu) (d:;flem) (dlélun:/l;m) M(ng)m Pol. F/-’\(\E/Zk Result | Remark
1 802.11a 1 5924.84 45.01 68.20 -23.19 V  AVERAGE | Pass @ Band Edge
1 802.11a 1 | 11910.00 47.22 74.00 -26.78 \Y Peak Pass = Harmonic
2 802.11a 45 - - - - - - - Band Edge
2 802.11a 45 | 12350.00 46.12 74.00 -27.88 |V Peak Pass = Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 47.20 88.20 -41.00 H Peak Pass = Harmonic
7 802.11a 117 - - - - - - - Band Edge
7 802.11a 117 | 13070.00 47.31 88.20 -40.89 \Y Peak Pass = Harmonic
8 802.11a 149 - - - - - - - Band Edge
8 802.11a 149 | 13390.00 46.65 74.00 -27.35 H Peak Pass = Harmonic
9 802.11a 181 - - - - - - - Band Edge
9 802.11a 181 | 13710.00 46.55 88.20 -41.65 \% Peak Pass Harmonic
13 802.11be EHT20 & 1 5924.82 47.03 68.20 -21.17 H | AVERAGE Pass Band Edge
13 802.11be EHT20 @1  17865.00 47.37 74.00 -26.63 H Peak Pass | Harmonic
14 802.11be EHT20 | 45 - - - - - - - Band Edge
14 802.11be EHT20 | 45 12350.00 45.13 74.00 -28.87 H Peak Pass = Harmonic
15 802.11be EHT20 | 93 - - - - - - - Band Edge
15 802.11be EHT20 | 93 12830.00 45.53 88.20 -42.67 \Y Peak Pass = Harmonic
19 802.11be EHT20 | 117 - - - - - - - Band Edge
19 802.11be EHT20 @ 117 13070.00 46.16 88.20 -42.04 |V Peak Pass | Harmonic
20 802.11be EHT20 @ 149 - - - - - - - Band Edge
20 802.11be EHT20 @ 149 13390.00 47.16 74.00 -26.84  V Peak Pass | Harmonic
21 802.11be EHT20 | 181 - - - - - - - Band Edge
21 802.11be EHT20 @ 181 13710.00 45.83 88.20 -42.37 H Peak Pass | Harmonic
25 802.11be EHT40 | 3 5923.88 53.58 68.20 -14.62 H  AVERAGE Pass | Band Edge
25 802.11be EHT40 | 3 | 17895.00 47.47 74.00 -26.53 | V Peak Pass = Harmonic
26 802.11be EHT40 | 43 - - - - - - - Band Edge
26 802.11be EHT40 | 43 12330.00 46.13 74.00 -27.87 H Peak Pass = Harmonic
27 802.11be EHT40 | 91 - - - - - - - Band Edge
27 802.11be EHT40 = 91  12810.00 45.88 88.20 -42.32 H Peak Pass | Harmonic
30 802.11be EHT40 @ 123 - - - - - - - Band Edge
30 802.11be EHT40 @ 123 13130.00 47.28 88.20 -40.92 H Peak Pass | Harmonic
31 802.11be EHT40 | 147 - - - - - - - Band Edge
31 802.11be EHT40 | 147 13370.00 47.41 74.00 -26.59 |V Peak Pass = Harmonic
32 802.11be EHT40 | 179 - - - - - - - Band Edge
32 802.11be EHT40 | 179 13690.00 46.27 88.20 -41.93 |V Peak Pass = Harmonic
36 802.11be EHT80 @ 7 5925.00 51.15 68.20 -17.05 | H | AVERAGE Pass Band Edge
36 802.11be EHT80 7 | 17956.80 47.47 74.00 -26.53 H Peak Pass Harmonic
37 802.11be EHT80 | 39 - - - - - - - Band Edge
37 802.11be EHT80 | 39 | 12290.00 46.41 74.00 -27.59 \% Peak Pass Harmonic
38 802.11be EHT80 | 87 - - - - - - - Band Edge
38 802.11be EHT80 | 87 12770.00 46.48 88.20 -41.72 H Peak Pass = Harmonic
40 802.11be EHT80 | 135 - - - - - - - Band Edge
40 802.11be EHT80 | 135 13250.00 48.42 74.00 -25.58 H Peak Pass = Harmonic
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41 802.11be EHT80 | 151 - - - - - - - Band Edge
41 802.11be EHT80 | 151 13410.00 47.46 88.20 -40.74 H Peak Pass = Harmonic
42 802.11be EHT80 | 167 - - - - - - - Band Edge
42 802.11be EHT80 | 167 13570.00 48.15 88.20 -40.05 | V Peak Pass | Harmonic
45 | 802.11be EHT160 15 5908.44 50.31 68.20 -17.89 V  AVERAGE Pass Band Edge
45 | 802.11be EHT160 | 15 | 12050.00 47.58 74.00 -26.42 \Y Peak Pass = Harmonic
46 | 802.11be EHT160 47 - - - - - - - Band Edge
46 | 802.11be EHT160 | 47 | 12370.00 47.09 74.00 -26.91 \Y Peak Pass = Harmonic
47 | 802.11be EHT160 79 - - - - - - - Band Edge
47 | 802.11be EHT160 | 79 | 12690.00 46.67 74.00 -27.33 H Peak Pass = Harmonic
48 | 802.11be EHT160 | 143 - - - - - - - Band Edge
48 | 802.11be EHT160 | 143 | 13330.00 47.28 74.00 -26.72 H Peak Pass | Harmonic
50 | 802.11be EHT320 31 & 5828.95 50.91 68.20 -17.29 V | AVERAGE | Pass | Band Edge
50 802.11be EHT320 31 | 12210.00 45.98 74.00 -28.02 \Y Peak Pass = Harmonic
51 | 802.11be EHT320 63 - - - - - - - Band Edge
51  802.11be EHT320 63 | 12530.00 46.61 74.00 -27.39 H Peak Pass = Harmonic
64 802.11be EHT20 | 1 5903.96 43.49 68.20 -24.71 H  AVERAGE Pass | Band Edge
64 802.11be EHT20 | 1 | 17865.00 47.38 74.00 -26.62 H Peak Pass | Harmonic
66 802.11be EHT20 @ 1 5897.94 43.72 68.20 -24.48 V | AVERAGE | Pass | Band Edge
66 802.11be EHT20 1 - - - - - - - Harmonic
68 802.11be EHT80 | 7 5905.16 43.44 68.20 -24.76 V | AVERAGE | Pass | Band Edge
68 802.11be EHT80 | 7 - - - - - - - Harmonic
70 | 802.11be EHT160 15 @ 5903.12 44.95 68.20 -23.25 V| AVERAGE | Pass @ Band Edge
70 | 802.11be EHT160 15 - - - - - - - Harmonic
72  802.11be EHT160 15 @ 5912.36 46.57 68.20 -21.63 V | AVERAGE Pass @ Band Edge
72 | 802.11be EHT160 15 - - - - - - - Harmonic
74 | 802.11be EHT320 | 31 @ 5917.69 45.86 68.20 -22.34 | V | AVERAGE | Pass @ Band Edge
74 | 802.11be EHT320 31 - - - - - - - Harmonic
76 | 802.11be EHT320 31 @ 5908.51 45.87 68.20 -22.33 V | AVERAGE | Pass | Band Edge
76 | 802.11be EHT320 31 - - - - - - - Harmonic
78 | 802.11be EHT320 31 | 5913.87 45.48 68.20 -22.72 V | AVERAGE Pass @ Band Edge
78 | 802.11be EHT320 31 - - - - - - - Harmonic
80 802.11be EHT80 | 7 5924.52 51.27 68.20 -16.93 V | AVERAGE Pass @ Band Edge
80 802.11be EHT80 7 - - - - - - - Harmonic
82 | 802.11be EHT160 15 @ 5844.32 47.77 68.20 -20.43 V | AVERAGE | Pass | Band Edge
82 | 802.11be EHT160 15 - - - - - - - Harmonic
84 802.11be EHT320 191 @ 7330.64 44.16 54.00 -9.84 H | AVERAGE | Pass @ Band Edge
84 | 802.11be EHT320 191 - - - - - - - Harmonic
85 | 802.1l1be EHT320 31 @ 5912.34 55.43 68.20 -12.77 V | AVERAGE Pass @ Band Edge
85 | 802.11be EHT320 31 - - - - - - - Harmonic
86  802.1l1be EHT320 31 | 5819.01 52.99 68.20 -15.21 V | AVERAGE Pass @ Band Edge
86 | 802.11be EHT320 31 - - - - - - - Harmonic
Sporton International Inc. (Kunshan) Page Number : C40of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




saranas. FCC RF Test Report

Report No. : FR441610G

Mode Band Edge
U-NII-5_5.925-6.425 802.11a_CH1_5955MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
 Level i) Date: 2024-04-25 vl i) Date: 2024-04-25
1225 PEAK. BE(UNI. B 1225
1050 1040
104 100
1
L S ) ol b e 925
Peak
30 30
115 115
815 5651, 54, 5903, 5928, 5955 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5923.28 56.75 88.20 -3L.45 45.31 35,15 8.79 3250 359 136 PEAK 1 5955.00 102.08 ------ ------ 90.57 3B/.47 876 2.0 339 136 PEAK
 Level i) Date: 2024-04-25 vl i) Date: 2024-04-25
1225 1225
150 AVG_BE(ONI) 1050
i1 i1
mn il A BEQN.
Avg Lﬂﬁ_ma_
30 30
115 115
815 5651, 54, 5903, 5928, 5955 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5924.84 44.51 68.20 -13.69 33.06 35.16 B.79 32.50 359 136 AVERAGE 1 5955.00 95.99 ------ - B.47 35.07 8.6 3250 399 136 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG
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o ss. FCC RF Test Report Report No. : FR441610G
1
Mode Band Edge
U-NII-5_5.925-6.425 802.11a_CH1_5955MHz
ANT CDD 6+17
Pol. Vertical Fundamental
 Level i) Date: 2024-04-25 vl i) Date: 2024-04-25
1225 PEAK_BE[UNI).6E 1225
1050 1040
104 100
1
525 R M A et PR A Tttt 525 WMW
Peak
30 30
115 115
815 5651, 54, 5903, 5928, 5955 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 592276 56.94 88.20 -3L.26 45.50 35.15 8.79 32.50 307 71 PEAK 1 5955.00 102.79 ------ ------ 9136 3/.07 876 2.0 307 TIPEAK
 Level i) Date: 2024-04-25 vl i) Date: 2024-04-25
1225 1225
1050 AV BEON 6 f0ad
i1 i1
700 10 ANG_BE(UNI)
Avg
30 30
115 115
815 5651, 54, 5903, 5928, 5955 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 5924.84 45.01 68.20 -13.19 33.56 35.16 8.79 3250 367 71 AVERAGE 1 5955.00 96.24 ------ - B4.B1 35.17 8.6 32.50 307 71 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C6of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
. - Level (dBuVim) Date: 024051 . Ll B Date: 040501
128 s

1O 1. 1 o ™
JILITIT 0 I =

U-Hl_6E
Peak [ e ot | wmw»}
harriast?
Avg
115 fl
200 13760 0. 26880, 3340, 40000 700 13760. 0. 26880, 3340, 40000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 1190.00 45.06 74.00 -28.50 %.39 39.3% 13.18 63.07 ---  --- Peak 1 1190.00 47.22 74.00 -26.78 %8.15 39.3% 13.18 63.47 ---  --- Peak
1 17865.00 46.66 74.00 -27.30 5354 £2.55 16.20 65.63 ---  --- Peak 1 17865.00 46.25 74.00 -27.75 B.13 455 16.20 65.63 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : C70ofC71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024501 el Date: 0244501
125 s

1 L I T
SR 1 A LML T T T e
bt J,LM =y

o N ol
Avg %0 . TWW it MMMMM ™ mw WMWM

175 .
i 13780, 2030, 26880, J3440. 40000 JF] 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12350.00 45.04 74.00 -28.95 S5.68 39.58 13.35 €357 - - Pesk 1 12350.00 46.12 74.00 -27.88 %.76 39.58 13.35 8.5 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C8of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024501 el Date: 0244501
125 s

NI T b MM | o

1 g -
Peak JHJWLWWLM J H “Jf“”'"'{ﬂ MLWWLM J H A»luu-u I
b4 Mlm WL«\ =y

b Jphids it J el e
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12830.00 47.20 88.20 -41.00 57.%9 39.82 1B.50 G371 - - Pesk 1 12830.00 46.14 88.20 -42.06 %.%3 39.82 13.50 @71 - - Pesk
Sporton International Inc. (Kunshan) Page Number 1 C9of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024501 el Date: 0244501
125 s

WO T | T T
Peak meWLM J H MH”’"'E MWWLM J H A\luu.u i
byl *‘L‘m gy

Avg %0 - MMML“M it MMMMM ™ i T WMWM

175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13070.00 46.73 88.20 -41.47 56.98 39.94 13.%8 3.7 --- - Peak 1 1307000 47.31 88.20 -40.89 57.% 39.94 13.%8 3.7 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C10 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol Date: 2024.05.08 Ll Date: 2024.05.08
1225 1225

1. 15 I L O
SRR 1 R MLﬂmﬂﬂ T

Avg 5 T et M %) T ™ Y

175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 1339000 46.65 74.00 -27.35 56.69 40.10 13.68 63.B2 --- - Peak 1 1339000 45.39 74.00 -28.61 55.43 40.10 13.68 63.B2 --- - Peak
Sporton International Inc. (Kunshan) Page Number : Cllof C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 20240508 el Date: 0244501
125 125

ML T ohle . U "
R 1 A Iy e ML T T Lk
il ot 1o =y

Avg %0 T %‘“ it MMMMM ™ i T WMWM

175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13710.00 45.% 88.20 -42.60 55.39 40.26 13.78 63.67 --- - Peak 1 1371000 46.55 88.20 -41.65 56.38 40.26 13.78 63.67 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C12 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



SPORTON LAB.

FCC RF Test Report

Report No. : FR441610G

13
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_5955MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 PEAK._BE(UNI. BE 1225
1050 1040
PEAK_BE(UNI
00
104 100
1
LYLY ; T — AT 525 P
Peak M
30 30
115 115
15 54853, 581, 5909, 5931, 5965 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5924.26 57.54 88.20 -30.66 43.38 36.49 10.44 32.77 180 59 PEAK 1 5955.00 105.98 ------ ------ 971 36.54 10.51 32.78 100 59 PEAK
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 1225
1050 AT BED 6 f0ad
i1 i1
i il AG_BEQN.
Avg L«—_..__._..
30 30
115 115
15 54853, 581, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg

1 5924.82 47.03 68.20 -1L.17 32.87 36.49 10.4 30.77

100 59 AVERAGE

1 5955.00 98.44 ------ - B4.18 36.54 10.50 32.78 100 59 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG

Page Number

: C130of C71




SPORTON LAB.

FCC RF Test Report

Report No. : FR441610G

13
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_5955MHz
ANT CDD 6+17
Pol. Vertical Fundamental
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 PEAK._BE(UNI. BE 1225
1050 1040
PEAK_BE(UNI
00
104 100
1
525 » et il 525 ot
Peak _
30 30
115 115
15 54853, 581, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5923.70 58.70 88.20 -19.50 44.54 36.49 10.4 3277 181 B9 PEAK 1 5955.00 109.75 ------ ----=- 95.49 36.54 10.50 32.78 232 B9 PEAK
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 1225
1050 G BENI Bt 1050 !
v
i1 i1
700 10 ANG_BE(UNI)_G
Avg
30 30
115 115
15 54853, 581, 5909, 5931, 5965 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 592412 47.02 68.20 -21.18 32.86 36.49 10.44 32.77 232 89 AVERAGE 1 5955.00 10178 ------ ------ B7.52 36.54 10.50 32.78 232 89 AVERAGE
Sporton International Inc. (Kunshan) Page Number : Cl4 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
. - Level (dBuVim) Date: 20240508 . Ll B Date: 040501
128 s

" H L J H P[D#(U-N fE "

g1 T ol
MO T

l
10 A L

U-Hl_6E
Peak ] lor LI waWW“"l
Avg
115 fl
200 13760 0. 26880. 3340, 40000 700 13760. 0. 26880, 3340, 40000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 1190.00 45.25 74.00 -28.75 5%.18 39.3% 13.18 63.07 ---  --- Peak 1 11910.00 46.50 74.00 -27.50 %7.43 39.% 13.18 63.47 -~ --- Peak
1 17865.00 47.37 74.00 -26.63 S4.25 £2.55 16.20 65.63 ---  --- Peak 1 17865.00 46.26 74.00 -27.74 .14 4255 16.20 65.63 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : C150f C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol Date: 2024.05.08 Ll Date: 2024.05.08
1225 1225

MM I T e T T s
R 1 A A e ML T T Lk

b e i
Avg %0 MMMMMM 10 ' WM MM
175 fl
200 13760 0. 26880, T340, 40000 700 13760. 0. 26880, T340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12350.00 45.13 74.00 -28.87 5.7 39.58 13.35 63.57 --- - Peak 1 135000 43.89 74.00 -30.11 54.5 39.58 13.35 @3.57 --- - Peak
Sporton International Inc. (Kunshan) Page Number : Cl6 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024501 el Date: 0244501
125 s

1 L I T
o LU T A ITLTTTL T T T A
ottt ”“LM Ay

R e PR B el

3
%

175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12830.00 45.37 88.20 -42.83 5.76 39.82 13.%0 6371 --- - Peak 1 1283000 45.53 B8.20 -42.67 55.90 39.82 13.%0 @371 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C17 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024501 el Date: 0244501
125 s

ML T ohle . U "
R 1 A e M 1 )

i \ -
,' " W W"MM W iy et
- MMMMMM " WM MM
Avg 30 30 :
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)

Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos

Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark

Mudihdde B G0 Bh B B o dg Medindds B G Bh B B o g

1 13070.00 45.24 88.20 -42.95 5.49 9.4 13.%8 6377 - - Pesk 1 13070.00 46.16 88.20 -42.04 %641 39.94 13.58 @377 - - Pesk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPN8EG

Page Number : C18 of C71



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 20240508 el Date: 0244501
125 125

MM I T e T T s
R 1 I e W T T e
- I 'Lm A

Avg %0 N % MMMMMM "™ %l T ,W“WM MM

175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 1339000 45.91 74.00 -28.09 55.95 40.10 13.68 63.B2 --- - Peak 1 1339000 47.16 74.00 -26.84 57.20 40.10 13.68 63.B2 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C19 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024501 el Date 024508
125 125

1. 15 I L O
o ML T el g =

 S—

vt e M) et sl
- MMMMMM " WLM WM MM
Avg bl bl :
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13710.00 45.83 88.20 -42.37 55.66 40.26 13.78 63.87 - - Pesk 1 13710.00 45.51 88.20 -42.69 5.34 40.26 13.78 @3.87 - - Pesk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPN8EG

Page Number : C20 of C71



saranas. FCC RF Test Report

Report No. : FR441610G

Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT40_CH3_5965MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 PEAK_BEFUNIY_6E 1225
1050 1040
PEAK_BE(UNI
00
104 1 100
525 AR e e 525 M
Peak
30 30
115 115
15 5857, 5689, 5921, 5953, 5985 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5924.36 63.66 88.20 -14.54 49.50 36.49 10.4 3277 180 54 PEAK 1 5965.00 104,48 ------ ------ 90.21 36.54 10.51 32.78 100 34 PEAK
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 1225
1050 AT BEO 6 f0ad
i1 i1
700 10 ANG_BE(UNI)_G
1 I o e
25 25 LMMMWF
Avg
30 30
115 115
15 5657, 5689, 5921, 5953, 5985 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5923.88 53.58 68.20 -14.62 39.42 36.49 10.44 32.77 100 54 AVERAGE 1 5965.00 97.61 ------ ------ B3.32 36.55 10.53 32.79 100 54 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG

Page Number 1 C21of C71




FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
25
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT40_CH3_5965MHz
ANT CDD 6+17
Pol. Vertical Fundamental
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 PEAK_BEFUNIY_6E 1225
1050 1040
PEAK_BE(UNI)
00
104 1 100
71 R S S, b £5 W —
Peak
30 30
115 115
15 5857, 5889, 5921, 5953, 5985 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5923.88 64.04 B8.20 -24.16 49.88 36.49 10.44 32.77 200 74 PEAK 1 5965.00 104,76 ------ ------ 90.49 36.54 10.51 32.78 200 74 PEAK
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 1225
150 G BEUNI) 1050
i1 i1
700 10 ANG_BE(UNI)_G
Avg
30 30
115 115
15 5857, 5689, 5921, 5953, 5985 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5923.88 52.59 68.20 -15.61 38.43 36.49 10.44 32.77 200 74 AVERAGE 1 5965.00 96.75 ------ ------ B2.46 36.55 10.53 32.79 200 74 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C220of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
. - Level (dBuVim) Date: 20240508 . Ll B Date: 040501
128 s

" | U J H P[D#(U-N fE "

100 UHH JU H | U LJUJ H Piﬁk(U—M |6
I T 0.

Il
MU T T e
W M

L
LT
Jon ol

Peak oy U-Hl_6E r-
ea — e, I—
Avg
115 fl
200 13760 0. 26880. 3340, 40000 700 13760. 0. 26880, 3340, 40000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11930.00 45.56 74.00 -28.40 5%.47 39.37 13.19 63.47 --- - Peak 1 11930.00 44.76 74.00 -29.2 .67 39.37 13.19 63.47 -~ --- Peak
1 17895.00 46.00 74.00 -27.98 G2.87 £2.%8 16.20 65.65 ---  --- Peak 1 17895.00 47.47 74.00 -26.53 .30 4.5 16.20 65.65 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : C230f C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol Date: 2024.05.08 Ll Date: 2024.05.08
1225 1225

1. 15 I L O
SRR 1 R P g e

1 ] T
Avg %0 % i MMMMM ™ Bl WMWM

175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 1330.00 46.13 74.00 -27.87 5.78 39.57 13.35 63.57 --- - Peak 1 1233000 43.38 74.00 -30.62 54.03 39.57 13.35 @3.57 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C24 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol Date: 2024.05.08 Ll Date: 2024.05.08
1225 1225

g1, 18 A L. L AR
Peak mmﬂm’mmkjj J H “‘4“”'"'{& WWWLM J U A»lau-u i
il o 1 ey

Lo
e it W
Avg %0 MMMMMM 10 ' WM MM
175 fl
20 13760 0. 26880, T340, 40000 700 13760. 0. 26880, T340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12810.00 45.88 88.20 -42.32 5.27 39.81 13.50 63.70 --- - Peak 1 1281000 43.33 88.20 -44.87 53.70 39.81 13.%0 €3.70 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C250of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024501 el Date: 0244501
125 s

ML T ohle . U "
R 1 A I e MMT% T L,
bt A

Avg gl | WLM et o M % T ™ Y

175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13130.00 47.28 88.20 -40.92 57.49 39.97 13.60 63.78 --- - Peak 1 1313000 46.95 88.20 -41.25 57.16 39.97 13.60 63.78 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C26 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024501 el Date 024508
125 125

ML T ohle . U "
MLHMT%M [ e 1 P ™
el bt L«m A

s b L ottt
Avg %0 MMMMMM 10 ' WM MM
175 fl
20 13760 0. 26880, T340, 40000 700 13760. 0. 26880, T340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13370.00 5.87 74.00 -28.13 5.93 40.09 13.67 63.B2 --- - Peak 1 1337000 47.41 74.00 -26.59 57.47 40.89 13.67 §3.B2 --- - Peak
Sporton International Inc. (Kunshan) Page Number 1 C27 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024501 el Date: 0244501
125 s

ML T ohle . U "
SR 1 A e ML T T Lk
bt WLM =y

Avg %0 MMMMMM 10 ' WM MM
175 fl
20 13760 0. 26880, T340, 40000 700 13760. 0. 26880, T340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13690.00 45.43 88.20 -40.77 %.26 4.5 13.78 63.86 --- - Peak 1 13690.00 46.27 88.20 -41.93 56.10 4.5 13.78 3.6 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C28 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



o ss. FCC RF Test Report Report No. : FR441610G
36
Mode Band Edge
U-NII-5_5.925-6.425 802.11be EHT80_CH7_Full RU_5985MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 PEAK_BEFUNIY_6E 1225
1050 1040
s s PEAK_BE(UNI
104 100
1
LRI 5 D
Peak
30 30
115 115
B65 5897, 59, 5961, 5993, 6025 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 592372 58.97 88.20 -19.13 44.81 36.49 10.44 3277 180 57 PEAK 1 5985.00 10,57 ------ ------ 86.24 36.57 10.5 32.79 180 57 PEAK
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il A BEQN.
PV L g
Avg Rt LRV
30 30
115 115
B65 5897, 59, 5961, 5993, 6025 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5925.00 51.15 68.20 -17.05 36.99 36.49 10.44 32.77 100 57 AVERAGE 1 5985.00 94.04 ------ - .71 36.57 10.5 32,79 100 57 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C29 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




o ss. FCC RF Test Report Report No. : FR441610G

36

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT80_CH7_Full RU_5985MHz

ANT CDD 6+17
Pol. Vertical Fundamental

Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 PEAK_BEFUNIY_6E 1225

1050 1040

PEAK_BE(UNI

M|

104 100
1
525, 525 L
Peak

30 30

115 115

B65 5897, 59, 5961, 5993, 6025 100 240. 0. 4720, 5960. T

Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg

1 5924.64 58.12 88.20 -30.08 43.96 36.49 10.4 32.77 200 72 PEAK 1 5985.00 100,67 ------ ------ 86.34 36.57 10.55 32.79 200 72 PEAK

Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 1225
1050 AT BEO 6 1030
i1 i1
i il AG_BEQN.

Avg M LM‘W
30 30

115 115
B65 5897, 59, 5961, 5993, 6025 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5922.44 50.86 68.20 -17.34 36.71 36.49 10.43 32.77 200 72 AVERAGE 1 5985.00 94.49 ------ - 80.16 36.57 10.55 32.79 200 72 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C300of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
. - Level (dBuVim) Date: 024051 . Ll B Date: 040501
128 s

1 L IJER ]

1 il ol
1 O

LI
"”’MMW T T s

U-Hl_6E
Peak n it ‘ g
Avg
115 fl
200 13760 0. 26880. 3340, 40000 700 13760. 030 26880, 3340, 40000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11970.00 47.06 74.00 -26.94 57.97 9.9 13.2 63.47 ---  --- Peak 1 11970.00 46.81 74.00 -27.19 57.67 9.9 13.2 63.47 -~ --- Peak
1 179%6.80 47.47 74.00 -26.53 S4.24 £2.65 16.26 65.68 ---  --- Peak 1 17955.00 4.9 74.00 -26.71 54.06 £2.65 16.26 65.68 ---  --- Peak
Sporton International Inc. (Kunshan) Page Number : C3lof C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024501 el Date: 0244501
125 s

MM I T e T T s
R 1 A I e ML T T Lk
hts — g

 S—

1 1 "
Vi «W'LM ™ heeiph
- MMMMMM " L\M WM MM
Avg 30 30 :
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12290.00 44.98 74.00 -29.00 95.65 39.55 3.3 @355 - - Pesk 1 12290.00 46.41 74.00 -27.59 S7.0B 39.55 3.3 @355 - - Pesk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPN8EG

Page Number : C320f C71



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024501 el Date: 0244501
125 s

1. 15 I L O
o LU T el MMT% T

| g ™ Wit i
Avg 5 " MMMMMM %) e el
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12770.00 46.48 88.20 -41.72 %.91 39.78 13.48 6369 - - Pesk 1 12770.00 4.8 88.20 -43.34 5.9 39.78 1348 G369 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C330f C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024507 el Date 0244547
125 s

ML T ohle . U "
o AU T T M T e
=T [t -

otk L)
Avg %0 MMMMMM 10 ' WM MM
175 fl
20 13760 0. 26880, T340, 40000 700 13760. 0. 26880, T340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
11325000 48.42 74.00 -25.58 8.5 40.03 13.64 63.B0 --- - Peak 1 1325000 47.16 74.00 -26.84 57.19 40.03 13.69 §3.B0 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C34 0of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024507 el Date 0244547
125 s

NI T b MM | o

M7 I
"’”Umw%ﬂw'mLm [T Al 8 1 =

Peak 2 wypy o
) e
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13410.00 47.4 88.20 -40.74 57.48 40.11 13.69 B3.B2 - - Pesk 1 13410.00 47.43 88.20 -40.77 5745 40.11 13.69 @32 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C350f C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024507 el Date 0244547
125 s

ML T ohle . U "
mMMT%M [ 1] A mﬂﬂmﬂ% =

M)
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13570.00 47.85 88.20 -40.35 S7.77 40.19 B.74 €385 - - Pesk 1 13570.00 48.15 88.20 -40.05 S8.07 40.19 .74 §3.85 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C36 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



SPORTON LAB.

FCC RF Test Report

Report No. : FR441610G

Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT160_CH15_Full RU_6025MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 PEAK._BE(UNI. BE 1225
1050 1040 i
PEAK_BE(UNI
00 O
104 100
1
Ly LI AT P 525 Lottt
Peak M
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5909.28 55.13 88.20 -33.07 41.01 36.47 10.41 32.76 200 37 PEAK 1 6025.00 96.88 ------ ------ B2.50 36.62 10.60 32.84 200 37 PEAK
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il A BEQN.
525 1 525
Avg ettt
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5909.84 49.23 68.20 -18.97 35.11 36.47 10.41 32.76 200 37 AVERAGE 1 6025.00 90.17 ------ - 15,79 36.60 10.59 32.81 200 37 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C37 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
45
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT160_CH15_Full RU_6025MHz
ANT CDD 6+17
Pol. Vertical Fundamental
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 PEAK._BE(UNI. BE 1225
1050 1040 1
i15 i15 H |m Hﬂ ﬂl_‘ PEAK_BE(UNI
104 100
1
525, 525 L
Peak
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5918.80 56.59 88.20 -3L.61 42.44 36.49 10.43 32.77 1 85 PEAK 1 6025.00 98.04 ------ - B3.66 36.61 10.59 32.62 231  B5 PEAK
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il AG_BEQN._
Avg i
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5908.44 50.31 68.20 -17.89 36.20 36.47 10.40 32.76 231 83 AVERAGE 1 6025.00 90.25 ------ - 75,87 36.61 10.59 32.82 231 85 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C380of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol Date: 2024.05.08 Ll Date: 2024.05.08
1225 1225

ML T ohle . U "
SR 1 g A e MMWE T L,
“ - i

|
o i
I i W
Avg %0 MMMMMM 10 ' WM MM
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 1200.00 46.72 74.00 -27.28 57.51 39.43 13.26 63.48 - - Pesk 1 12050.00 47.58 74.00 -26.42 %8.37 39.83 13.26 §3.48 - - Pesk
Sporton International Inc. (Kunshan) Page Number : C39 0of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024507 el Date 0244547
125 s

NI T b MM | o

M7 I
i 1 I A ™ 8 1 =

Peak B e v A ot -
Avg % MMM MM % ' WM M
175 fl
20 13760, 0. 26880, T340, 40000 700 13760. 0. 26880, T340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 1370.00 45.77 74.00 -28.23 56.40 39.59 13.36 3.5 --- - Peak 1 137000 47.09 74.00 -26.91 57.72 39.59 13.36 3.5 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C40 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol (dBuNim) Date: 2024507 el Date 0244547
125 s

1. 15 I L O
P ] g A A A" g

Ty it
- s "
Avg %0 MMMMMM 10 ' WM MM
175 fl
20 13760, 0. 26880, T340, 40000 700 13760. 0. 26880, T340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 12690.00 46.67 74.00 -27.33 57.13 39.75 13.46 63.67 --- - Peak 1 1269000 46.25 74.00 -27.75 56.70 39.75 13.46 63.67 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C4lof C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol Date: 2024.05.08 Ll Date: 2024.05.08
1225 1225

:; HHH |U LJUJ U PEA- 5 ) HH“ JU U PEANgE
I

 S—

EE

| |
LU T el mﬂw

J H AJHU—M Kl
Peak 2 T " e " ey
caid TN
Avg % MMM MM % ' WM M
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 030, 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 13330.00 47.28 74.00 -26.72 57.36 40.07 13.66 63.B1 --- - Peak 1 1333000 46.77 74.00 -27.23 56.85 40.07 13.66 63.B1 --- - Peak
Sporton International Inc. (Kunshan) Page Number 1 C42 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



SPORTON LAB.

FCC RF Test Report

Report No. : FR441610G

Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_Full RU_6105MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 PEAK._BE(UNI. BE 1225
1050 1040
EAK_BE(UAI)
00 O
104 100
1
YL e P 525
Peak
30 30
115 115
50 5653, 5808, 5959, 1112 G265 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5830.48 55.33 B8.20 -3L.67 41.46 36.36 10.4 32.73 100 44 PEAC 1 6105.00 94,59 ------ - 80.21 36.64 10.63 32.89 100 44 PEAK
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il AL BEQH.
525 1 525
AVg [ il ]
30 30
115 115
50 5653, 5808, 5959, 1112 G265 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5609.83 49.28 68.20 -18.92 35.47 36.33 10.20 32.72 100 44 AVERAGE 1 6105.00 86.20 ------ ------ 7182 36.64 10.62 32.88 100 44 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C43 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




saranas. FCC RF Test Report

Report No. : FR441610G

50
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_Full RU_6105MHz
ANT CDD 6+17
Pol. Vertical Fundamental
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 PEAK._BE(UNI. BE 1225
1050 1040
EAK_BE(UA)
1010
104 100
1
525 525
Peak
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5809.06 57.51 88.20 -30.69 43.70 36.33 10.20 32.72 300 74 PEAK 1 6105.00 94.20 ------ ------ 19.82 36.65 10.64 32.91 300 74 PEAK
Ly i) Date: 2024-04-30 Lol i) Date: 2024-04-30
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il AL BEQH.
25 1 25
»wmm«wwwww"
Avg g
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5828.95 50.91 68.20 -17.29 37.04 36.36 10.24 32.73 300 74 AVERAGE 1 6105.00 85.87 ------ ------ 7148 36.65 10.63 32.89 300 74 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C44 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol Date: 2024.05.08 Ll Date: 2024.05.08
1225 1225

ML T ohle . U "
o LU T el 5 e =

 S—

i ™ WMW fraies
- MMMMMM " WM MM
Avg bl 10 :
175 .
i 13780, 2030, 26880, J3440. 40000 A 13780, 3. 26680, J440. 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Mudihdde B G0 Bh B B o dg Medindds B G Bh B B o g
1 12210.00 45.93 74.00 -28.07 .64 39.51 1331 €353 - - Pesk 1 12210.00 45.98 74.00 -28.00 %6.69 39.51 1.3 @353 - - Pesk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AFZZPN8EG

Page Number : C45 of C71



samran s, FCC RF Test Report Report No. : FR441610G

Pol. Horizontal Vertical
Lol Date: 2024.05.08 Ll Date: 2024.05.08
1225 1225

ML T ohle . U "
R 1 g A e MMT% T L,
i A

1 |
ek oWt | -«’"‘"‘"M
pert Lw
Avg %0 ‘ MMMMMM 10 ' WM MM
175 fl
20 13760 0. 26880, T340, 40000 700 13760. 0. 26880, T340, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dln B B W B & B o dg o dln B B W B & B o dg
1 1253000 46.61 74.00 -27.39 57.15 39.67 13.41 3.62 --- - Peak 1 1253000 46.60 74.00 -27.40 57.14 39.67 13.41 §3.62 --- - Peak
Sporton International Inc. (Kunshan) Page Number : C46 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
64
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Single RU 52/37_5955MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-05-44 Lol i) Date: 2024-05-4
1225 PEAK._BE(UNI. BE 1225
1050 1040
PEAK_BE(UNI
00
104 100
L ey Sy -~1- AR 525 4 b
Peak M
30 30
115 115
15 54853, 581, 5909, 5931, 5965 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5886.88 52.73 88.20 -35.47 3B.68 36.44 10.36 32.75 300 4 PEAK 1 5955.00 10.72 ------ ------ 91.48 36.53 10.49 32.78 300 46 PEAK
Ly i) Date: 2024-05-44 Lol i) Date: 2024-05-4
1225 1225
150 G BEUNI) 5 1050
i1 i1
700 10 ANG_BE(UHI)_G
Avg Pt
35.0 35'0M
115 115
15 5453, 5481, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5903.96 43.49 68.20 -24.71 29.39 36.47 10.39 32.76 300 46 AVERAGE 1 5955.00 99.06 ------ ------ B4.B2 36.53 10.49 32.78 300 46 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C47 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
64
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Single RU 52/37_5955MHz
ANT CDD 6+17
Pol. Vertical Fundamental
Ly i) Date: 2024-05-44 Lol i) Date: 2024-05-4
1225 PEAK._BE(UNI. BE 1225
1050 1040
PEAK_BE(UNI
00 A
104 100
1 w
52'5M i A e e R 2
Peak M
30 30
115 115
15 5453, 5481, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5962.56 53.58 88.20 -34.62 39.49 36.46 10.39 32.76 274 O PEAC 1 5955.00 101,31 ------ o= B7.07 36.53 10.49 3278 274 QPEAK
Ly i) Date: 2024-05-44 Lol i) Date: 2024-05-4
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il A BEQN.
Avg ]
%0 %0 M
115 115
15 5453, 581, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5699.06 43.21 68.20 -24.99 29.13 36.46 10.38 32.76 274 0 AVERAGE 1 5955.00 93.84 ------ - 19.60 36.53 10.49 32.78 274 O AVERAGE
Sporton International Inc. (Kunshan) Page Number . C48 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




samran s, FCC RF Test Report

Report No. : FR441610G

Pol. Horizontal Vertical
.. Lol Vi) Date: 20240516 .. Lol (Vi) Date: 20240516
1225 1225
815 LI
LT L0 e R LT 0 IE R
100 = 104
JITLT [ IMLITUL T T e
Peak 1 bttt it s ey
it - I
Avg
115 fl
200 13760 0. 26880. 3340, 40000 700 13760. 0. 26880, 3340, 40000
Frequency (HHz) Frequency (1Hz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 11910.00 45.22 74.00 -28.78 56.15 39.36 13.18 63.47 - Peak 1 11910.00 46.51 74.00 -27.49 57.44 39.36 13.18 ©3.47 - --- Peak
7 17865.00 47.38 74.00 -26.62 54.26 42.53 16.20 65.63 - Peak 1 17865.00 46.27 74.00 -27.73 5315 42.5% 16.20 €5.63 - -~ Peak
Sporton International Inc. (Kunshan) Page Number : C49 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG



FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
66
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Small RU 52+26_5955MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-05-44 Lol i) Date: 2024-05-4
1225 PEAK_BEFUNIY_6E 1225
1050 1040
PEAK_BE(UNI
00
104 100
1
525 b e . A 525 " S—)
Peak M
30 30
115 115
15 5453, 581, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 583.62 52.91 88.20 -35.19 39.02 36.37 10.25 32.73 18 57 PEAK 1 5955.00 106,99 ------ ------ 92.66 36.53 10.49 32.78 18 57 PEAK
Ly i) Date: 2024-05-44 Lol i) Date: 2024-05-4
1225 1225
150 G BEUNI) 1050
i1 i1
700 10 ANG_BE(UNI)_Gl
Avg e
30 35'0M
115 115
15 5453, 5481, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5904.80 43.50 68.20 -24.70 29.39 36.47 10.40 32.76 183 57 AVERAGE 1 5955.00 97.82 ------ ------ B3.56 36.54 10.50 32.78 183 57 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C50 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
66
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT20_CH1_Small RU 52+26_5955MHz
ANT CDD 6+17
Pol. Vertical Fundamental
Ly i) Date: 2024-05-44 Lol i) Date: 2024-05-4
1225 PEAK._BE(UNI. BE 1225
1050 1040
PEAK_BE(UNI
00
104 100
1
525 TRy TR WPy i R O P R 2 R
Peak M
30 30
115 115
15 54853, 581, 5909, 5931, 5965 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5900.74 54,10 88.20 -34.10 40.01 36.46 10.39 32.76 324 B3 PEAK 1 5955.00 108.20 ------ ------ 93.94 36.54 10.50 32.78 34 B3 PEAK
Ly i) Date: 2024-05-44 Lol i) Date: 2024-05-4
1225 1225
150 G BE(ONT) 5 1050
W
i1 i1
i il A BEQN.
1
Avg R i e S
35.0 35'0W
115 115
15 5453, 581, 5909, 5931, 5965 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5897.94 43.72 68.20 -24.48 29.64 36.46 10.38 32.76 324 83 AVERAGE 1 5955.00 109,59 ------ ------ B6.24 36.54 10.50 32.78 324 83 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C510f C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
68
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT80_CH7_Puncturing 20M @ 5985MHz
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-05-44 Lol i) Date: 2024-05-4
1225 PEAK_BEFUNIY_6E 1225
1050 1040 "
PEAK_BE(UNI
00
104 100
1
LI R T (e 525 g
30 30
115 115
B65 5897, 59, 5961, 5993, G025 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5879.24 53.28 88.20 -34.92 39.26 36.43 10.34 32.75 200 239 PEAK 1 5985.00 96.58 ------ ------ B2.23 36.58 10.56 32.79 200 239 PEAK
Ly i) Date: 2024-05-44 Lol i) Date: 2024-05-4
1225 1225
150 G BEUNI) 1050
i1 i1
700 10 ANG_BE(UNI)_G
Avg LW
750 35'0M
115 115
B65 5897, 59, 5961, 5993, 6025 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5915.72 43.41 68.20 -24.79 29.28 36.48 10.42 32.77 200 239 AVERAGE 1 5985.00 87.30 ------ ------ 72,95 36.58 10.56 32.79 200 239 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C52 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
68
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT80_CH7_Puncturing 20M @ 5985MHz
ANT CDD 6+17
Pol. Vertical Fundamental
Ly i) Date: 2024-05-44 Lol i) Date: 2024-05-4
1225 PEAK._BE(UNI. BE 1225
1050 1040 i
PEAK_BE(UNI)
00
104 100
1
Ly e—— et " 525 Mt Rl
Peak M
30 30
115 115
B65 5897, 59, 5961, 5993, 6025 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5921.% 53.69 88.20 -34.51 39.54 36.49 10.43 32.77 200 74 PEAK 1 5985.00 97.93 ------ - B3.56 36.59 10.58 32.80 200 74 PEAK
Ly i) Date: 2024-05-44 Lol i) Date: 2024-05-4
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il A BEQN.
Avg L..-m-ww
150 35'0M
115 115
B65 5897, 59, 5961, 5993, 6025 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5905.16 43.44 68.20 -24.76 29.33 36.47 10.40 32.76 200 74 AVERAGE 1 5985.00 88.85 ------ ------ 7450 36.58 10.56 32.79 200 74 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C530of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
70
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT160_CH15_Puncturing 40M Q6025M Hz
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 PEAK._BE(UNI. BE 1225
1050 1040
1
i15 i15 H |m Hﬂ ﬂl_‘ PEAK_BE(UNI
104 100
1
L 525 g
Peak M
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 591180 53.72 88.20 -34.48 39.59 36.48 10.41 32.76 208 45 PEAK 1 6025.00 9421 ------ - 19.88 36.57 10.55 32.79 208 45 PEAK
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il A BEQN.
Avg s —
%0 30 W
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5890.52 44.76 68.20 -13.44 30.70 36.45 10.37 32.76 208 45 AVERAGE 1 6025.00 87.79 ------ - .41 36.61 10.59 32.82 208 45 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C54 of C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
70
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT160_CH15_Puncturing 40M QGOZSMHZ
ANT CDD 6+17
Pol. Vertical Fundamental
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 PEAK._BE(UNI. BE 1225
1050 1040 ;
PEAK_BE(UNI
00
104 100
1
7L S 55 IV —
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5893.60 53.23 88.20 -34.97 39.17 36.45 10.37 32.76 300 57 PEAK 1 6025.00 95.81 ------ - B1.43 36.61 10.59 32.82 300 57 PEAK
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 1225
1050 AT BEO 6 f0ad
i1 i1
700 10 ANG_BE(UNI)_G
Avg R
il 35.0M
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5903.12 44.95 68.20 -13.25 30.86 36.46 10.39 32.76 300 57 AVERAGE 1 6025.00 B8.78 ------ ------ 7440 36.61 10.59 32.82 300 57 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C550f C71

TEL : +86-512-57900158
FCC ID: 2AFZZPNSEG




FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
72
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT160_CH15_Puncturing 20M a6025M Hz
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 PEAK_BEFUNIY_6E 1225
1050 1040
1
s s 1y, PEAK_BE(UAI) 6
104 100
I
525 525 st
Peak M
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5910.% 54.54 88.20 -33.66 40.41 36.48 10.41 32.76 180 57 PEAK 1 6025.00 92.91 ------ - 1853 36.61 10.59 32.62 100 57 PEAK
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il AG_BEQN.
£15 1 i15 L\,__,
35.0 35'0M
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5910.68 45.37 68.20 -1.83 31.25 36.47 10.41 32.76 100 57 AVERAGE 1 6025.00 85.64 ------ ------ 7.6 36.61 10.59 32.82 100 57 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR441610G

Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT160_CH15_Puncturing 20M &GOZSM Hz
ANT CDD 6+17
Pol. Vertical Fundamental
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 PEAK_BEFUNIY_6E 1225
1050 1040 ;
PEAK_BE(UNI
00 O
104 100
1
52.5 52.5 Nent IR e, ]
Peak ‘ M
30 30
115 115
15 5681, 5431, 5993, 049, 105 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5967.88 54.81 88.20 -33.39 40.70 36.47 10.40 32.76 300 64 PEAC 1 6025.00 95.75 ------ - B1.37 36.61 10.60 32.83 300 64 PEAK
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il AG_BEQN.
525 1 525 L
Avg
30 30
115 115
15 5681, 5431, 5993, 6049, 105 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5912.36 46.57 68.20 -21.63 32.44 36.48 10.41 32.76 300 64 AVERAGE 1 6025.00 88.89 ------ ------ 7451 36.61 10.59 32.82 300 64 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR441610G

74
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_Puncturing 80M+40M 9_6105MHZ
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 PEAK_BEFUNIY_6E 1225
1050 1040
EAK_BE(UAI)
00
104 100
1
S it il i Mot 525
Peak M
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 583078 53.31 88.20 -34.89 39.42 36.37 10.25 32.73 200 30 PEAK 1 6105.00 93.03 ------ - 18.65 36.63 10.62 32.67 200 30 PEAK
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il A BEQN.
525 1 525
Avg b ]
350 35'0M
115 115
50 5653, 5808, 5959, 1112 G265 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5914.63 45.18 68.20 -13.02 31.05 36.48 10.42 32.77 200 30 AVERAGE 1 6105.00 84,25 ------ ------ 69.86 36.64 10.62 32.87 200 30 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR441610G

74
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_Puncturing 80M+40M 9_6105MHZ
ANT CDD 6+17
Pol. Vertical Fundamental
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 PEAK._BE(UNI. BE 1225
1050 1040
EAK_BE(UAI)
00
104 100
LIL e i ,.4‘1 525
Peak M
30 30
115 115
50 5653, 5808, 5959, 1112 G265 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5967.75 53.62 88.20 -34.58 39.51 36.47 10.40 32.76 358 58 PEAK 1 6105.00 93.15 ------ - 18.76 36.64 10.62 32.87 3% 58 PEAK
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 1225
150 G BEUNI) 1050
i1 i1
i il A BEQN.
525 1 525
Avg i mir]
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5917.69 45.86 68.20 -22.34 31.73 36.48 10.42 32.77 358 58 AVERAGE 1 6105.00 84,37 ------ ------ 69.98 36.64 10.62 32.87 33 58 AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
76
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_Puncturing 80M Q6105MHZ
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 PEAK._BE(UNI. BE 1225
1050 1040
EAK_BE(UAI)
00
104 100
1
525, b o fnr 525
Peak M
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5743.27 53.69 88.20 -34.51 40.09 36.24 10.06 32.70 238 30 PEAK 1 6105.00 92.97 ------ - 18.59 36.64 10.63 32.89 238 30 PEAK
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 1225
1050 AT BEO 6 f0ad
i1 i1
700 10 ANG_BE(UNI)_Gl
525 i 525
Avg R
30 30
115 115
50 5653, 5808, 5959, 1112 G265 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5889.39 44.99 68.20 -13.21 30.94 36.45 10.36 32.76 238 30 AVERAGE 1 6105.00 83.89 ------ - 69.51 36.64 10.63 32.89 238 30 AVERAGE
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o ss. FCC RF Test Report Report No. : FR441610G

76

Mode Band Edge

U-NII-5_5.925-6.425_802.11be EHT320_CH31_Puncturing 80M @ 6105MHz

ANT CDD 6+17
Pol. Vertical Fundamental
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 PEAK_BEFUNIY_6E 1225
1050 1040
1
AK_BE{UNI) 8
i15 i35 H |m Hﬂ ﬂl—‘ H _BE(UA_
104 100
1
Sl e g ha 525
Peak M
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5879.44 55.58 B8.20 -3..62 41.56 36.43 10.34 32.75 244 Bl PEAC 1 6105.00 93.97 ------ - 19.59 36.65 10.63 32.99 244  B1PEAK
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 1225
1050 AT BEO 6 f0ad
i1 i1
i il AV BEQH.
525 1 525
Avg T p—
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5908.51 45.87 68.20 -10.33 31.76 36.47 10.40 32.76 244 81 AVERAGE 1 6105.00 B4.49 ------ - 7011 36.65 10.63 32.99 244 81 AVERAGE
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78
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_Puncturing 40M &GlOSMHZ
ANT CDD 6+17
Pol. Horizontal Fundamental
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 PEAK._BE(UNI. BE 1225
1050 1040
1
i15 i15 H |m Hﬂ ﬂl_‘ » EAK_BE(UAI)
104 100
1
S i 525
Peak M
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5789.54 53.83 88.20 -34.37 40.08 36.31 10.16 32.72 180 53 PEAK 1 6105.00 91,52 ------ ------ 7113 36.65 10.63 32.89 100 53 PEAK
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 1225
150 G BEUNI) 1050
i1 i1
700 10 NG_BE(UNI)_G
525 i 525
Avg
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5912.34 45.37 68.20 -10.83 31.24 36.48 10.41 32.76 100 53 AVERAGE 1 6105.00 82.94 ------ ------ 68.56 36.65 10.63 32.99 100 53 AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR441610G
78
Mode Band Edge
U-NII-5_5.925-6.425_802.11be EHT320_CH31_Puncturing 40M &GlOSMHZ
ANT CDD 6+17
Pol. Vertical Fundamental
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 PEAK_BEFUNIY_6E 1225
1050 1040
EAK_BE(UAI)
00
104 100
1
L e e R 525
Peak M
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 4720, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5890.52 54.04 88.20 -34.16 39.98 36.45 10.37 32.76 329 70 PEAK 1 6105.00 94.01 ------ ------ 19.63 36.65 10.63 32.99 319 70 PEAK
Ly i) Date: 2024-05-45 Lol i) Date: 2024-05-45
1225 1225
150 G BEUNI) 1050
i1 i1
700 10 NG_BE(UNI)_G
525 1 525
Avg ]
30 30
115 115
50 5653, 5806, 5959, 1112 G265 100 240. 0. 470, 5960. T
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Remark Freq Llevel Line (d8) Level Factor Loss Factor Remark
Mo BB bW B B B @ g o B B B BR B B @ kg
1 5913.87 45.48 68.20 -10.72 31.35 36.48 10.42 32.77 319 70 AVERAGE 1 6105.00 84.08 ------ ------ 69.70 36.65 10.63 32.99 319 70 AVERAGE
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